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Applicant Information 

 Applicant Name : ARREDAMENTI COMPANY LIMITED 

 Contact person : / 

 

Sample Information 

 Sample Description : A piece of beige composite fabric 

 Sample Quantity : 1×1m 

 Sample Name : Functional fabric 

 Specification : PF002-01 

 

 - Sample Receiving Date :  2024-05-06 

 - Report Date :  2024-05-15 

 - The original sample is sticked on the last paper. 

 

Test Performed 

 Judgement according to: 

 Applicant’s provided Standard value    

 - Selected test(s) as requested by applicants. For details, refer to attached page(s). 

 

Pronounce 

The results shown in this report refer only to sample(s) received unless otherwise stated. 

All the items are performed in the standard conditions, except the noted cases. 

Except for the requirement of the client, the test results and the conformity judgement of this report do not take the 

uncertainty of the test results into account. 

The results are copied from test report ZFLJ88119109. 

 

Signed for and on behalf of 

CNTAC Testing Center 

  Inspected by Approved by 
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---  Test Result  --- 

 

 Test Result Requirements Judgement 

1. Materials’scratch performance SN/T4449-2016(Method A, pressure: 20N, scraping finger diameter: 1mm) 

Unit: <grade> 

 Result 2 ≤3 Pass 

 

 

 

 

 

 

 

 

 

 

 

Original Sample 

  

  

 

======= End of Report ====== 
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